

**Report N° 14.43906**

Supplier  
 Roofingreen s.r.l.  
 Via Ettore de Sonnaz, 19  
 10121 Torino (TO)

Sample received: **09/12/2014**  
 Test beginning: **10/12/2014**  
 Test complete: **16/12/2014**  
 Report release: **17/12/2014**

Sample description:

**RN13\_01M50 MODULO SOPRAELEVATO DA  
 ESTERNO ROFIGREEN NATURE PER IL  
 RIVESTIMENTO E L'ISOLAMENTO DI  
 PAVIMENTAZIONE. SPESSORE XPE 50 MM**



**Inspection before test: NO DEFECT**

TEST METHODS	RATING
<b>EN 1177: 2008</b> Impact attenuation capacity	<b>HIC value measured: 2,1 m</b>

Laboratory Supervisor

*Alessia Quintieri* ✓

General Manager

Dr. Ing. Natale Consonni

*Natale Consonni*

**Note:** In no way the present certificate or part of it can be reproduced or modified. Sampling performed by the customer. The results are exclusively referred to the samples tested. Judgements are expressed with exclusive reference to parts detailed in each Test Reports and based on limits there specified.